
Southside Water Reclamation
Plant Rehabilitation and Asset
Management Plan 

May 2010



Table of Contents Reclamation Rehabilitation and Asset Management Plan 

 

i 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
\\Bcden02\projects\Data\GEN\Albuquerque\137491 - RRAMP\7000 - RRAMP and Memorandums\7020 - Final RRAMP\Chapters\Table of Contents and Acronymns.doc 

 

TABLE OF CONTENTS 
EXECUTIVE SUMMARY ............................................................................................................................................... 1 

ES.1 Project Background ......................................................................................................................................... 2 
[...]
FIS feeder isolation switch 
fps feet per second 
gpd gallons per day 
gpm gallons per minute 
GSS Generator Switching Station 
HDPE high-density polyethylene 
HEX heat exchange 
Hp horsepower 
HRT hydraulic retention time 
IMLR internal mixed liquor recyce 
I/O input/output 
kcf kilo cubic feet 
kW kilowatt 
LSG low pressure sludge gas 
MCRT mean cell residence time 
MG million gallons 
mgd million gallons per day 
MLE Modified Ludzack-Ettinger 
MMF maximum month flow 
MTBF mean time between failures 
NFPA National Fire Protection Association 
NG natural gas 
NMED New Mexico Environment Department 
NRF Nitrogen Removal Facilitites 
OF overflow 
O&M operation and maintenance 
PCU power control unit 
PDF peak day flow 
PHF peak hourly flow 
PIF peak instantaneous flow 
PPE personal protective equipment 
PVRV pressure vacuum relief valve 
RAS return activated sludge 

RRAMP Reclamation Rehabilitation and Asset Management 
Plan 

RUL remaining useful life 
SLR solids loading rate 
SOR surface oveflow rate 
SST stainless steel 
SWRP Southside Water Reclamation Plant 
TIN total inorganic nitrogen 
TPAD temperature-phase anaerobic digestion 
TWAS thickened waste activated sludge 
UV ultraviolet 
UWAS unthickened waste activated sludge 
VFD variable frequency drive 
VS volatile solids 
VSS volatile suspended solids 
WAS waste activated sludge 
WUA Water Utility Authority 
 
 
 



 

 
ES-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
\\Bcden02\Projects\Data\GEN\Albuquerque\137491 - RRAMP\7000 - RRAMP And Memorandums\7020 - Final RRAMP\Chapters\0 - Executive Summary_Edits.Doc 

R E C L A M A T I O N  R E H A B I L I T A T I O N  A N D  
A S S E T  M A N A G E M E N T  P L A N  

E X E C U T I V E  S U M M A R Y  

This executive summary provides an overview of the Southside Water Reclamation Plant’s (SWRP) 
Reclamation Rehabilitation and Asset Management Plan (RRAMP). Many of the SWRP’s assets have reached 
or are near the end of their useful life. Facilities and equipment are in poor condition and have reached their 
capacity limits, and in parts of the plant the safety of the staff is of concern due to these conditions.  Some of 
the facilities are so deteriorated and failed that they are negatively affecting the plant’s performance and 
damaging downstream systems.  Project improvements to address these issues have been developed based on 
asset management techniques and with input from the Albuquerque Bernalillo County Water Utility 
Authority (WUA). The overall goal of this RRAMP is to provide a path forward for the rehabilitation of the 
SWRP such that it performs reliably and safely over the next 20 years. 

The SWRP is the largest wastewater plant in New Mexico and it currently serves over five hundred thousand 
people in the Albuquerque and Bernalillo County area.  The SWRP was built in the 1960s with numerous 
facility upgrades throughout the years.  The plant is rated for a maximum monthly flow (MMF) of 76 million 
gallons per day (mgd) and currently treats approximately 58 mgd on a MMF basis.  The SWRP employs the 
following treatment processes: 
 Preliminary Treatment – Screening, grit removal, and grit dewatering, 
 Primary Clarification – Also used for primary sludge thickening in past, 
 Activated Sludge – Modified Ludzack-Ettinger (MLE) activated sludge basins, 
 Final Clarification, 
 Disinfection – Gaseous chlorine (to be replaced with UV in 2010), 
 Reuse – Pressure filtration, 
 Dissolved Air Flotation (DAF) Thickening – WAS only thickening, 
 Anaerobic Digestion – Primary and Secondary Digesters, 
 Sludge Dewatering – Centrifuges, 
 Cogeneration. 

Due to the corrosive nature of wastewater and the surrounding atmosphere, wastewater plant structures and 
especially the mechanical and electrical equipment at these plants have a typical life-span of 30 years at best. 
The last major upgrade at the SWRP was the Nitrogen Removal Facilities (NRF) project in 1998 with 
additional upgrades at the grit removal and sludge dewatering facilities in 1997.  Since these improvements, 
the SWRP has repaired and replaced equipment as needed to prolong the life of the existing facilities. Despite 
this effort, some systems like the vortex grit removal system in the Preliminary Treatment Facility have failed 
and need to be replaced or redesigned to be reliable and perform as intended.  While some of the plant’s 
equipment is newer than 30 years as a result of maintenance and replacement activities, the vast majority of 
the plant’s structures, mechanical equipment and electrical gear is 30 years of age and has reached the end of 
its useful life.  While the SWRP maintenance staff has done a commendable job at this facility, the demands 
of increasingly failing equipment due to their age and condition are simply overwhelming what the staff and 
their limited budget can do.  



Executive Summary Reclamation Rehabilitation and Asset Management Plan               

 
ES-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
\\Bcden02\Projects\Data\GEN\Albuquerque\137491 - RRAMP\7000 - RRAMP And Memorandums\7020 - Final RRAMP\Chapters\0 - Executive Summary_Edits.Doc 

ES.1 Project Background 
The WUA is fully aware of the need to immediately begin implementing a plan to rehabilitate the SWRP.  
The purpose of the RRAMP is to develop a plan that will map out the necessary steps to achieve this 
rehabilitation.  The objective for this rehabilitation plan or vision is to provide a facility that will: 
 Meet permit requirements and conditions stipulated by the regulatory agencies 
 Ensure a safe working environment for the SWRP staff 
 Create positive public perception by being a good neighbor ( minimizes odors, noise and is aesthetically 

pleasing )  
 Function properly and efficiently in which the WUA can take pride in operating and maintaining.  

The RRAMP began with the Brown and Caldwell (BC) staff meeting the SWRP’s management, maintenance, 
and operations staff during three informal meetings from May to September of 2009.  In Workshop 1, BC 
staff obtained historical and conditional information on the plant processes and assets during process area 
meetings with the WUA staff and toured the SWRP facilities.  With the data and information collected from 
Workshop 1, BC began the capacity evaluation and asset management tasks.  In an interim workshop with the 
WUA staff in Denver, the BC team presented the results from the BioWin™ modeling, hydraulic review and 
digester evaluation, and began the process of developing improvement projects.  During Workshop 2, BC 
and WUA staff prioritized the recommended projects. The WUA’s perspective, feedback, and guidance in 
these meeting helped to chart the course for the recommended projects described in this RRAMP. All the 
SWRP process facilities with exception to disinfection were evaluated as part of this RRAMP.  

ES.2 Capacity Evaluation Results 
A capacity evaluation was performed on each process area to determine if the existing facility can treat to the 
SWRP rated capacity of 76 million gallons per day.  The capacity of the SWRP’s process systems were 
evaluated with BioWin™ modeling or using conventional methods.  Each process area chapter within this 
RRAMP includes details and assumptions that provided the basis for the capacity evaluation.  An equivalent 
influent maximum month flow was calculated for the liquid and solids stream processes. The capacity results 
for both the liquid and solids streams are provided in Figures ES-1 and ES-2 respectively. 



Executive Summary Reclamation Rehabilitation and Asset Management Plan               

 
ES-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
\\Bcden02\Projects\Data\GEN\Albuquerque\137491 - RRAMP\7000 - RRAMP And Memorandums\7020 - Final RRAMP\Chapters\0 - Executive Summary_Edits.Doc 

 

Aerated 
& Vortex

0

20

40

60

80

100

120

Bar Screens Grit Removal Primary
Clarifiers

Primary Lift 
Pumps

Aeration Basins Activated Sludge 
System (Air)  

Internal Recycle
Pumps

Final Clarifiers

Eq
ui

va
le

nt
 I

nf
lu

en
t 

M
ax

im
um

 M
on

th
 F

lo
w

 C
ap

ac
it

y 
(m

gd
)

Design Flow  (76 mgd)

Aerated 

 
Figure ES-1.  Liquid Stream Capacity Results 

 

0

20

40

60

80

100

120

PTF Grit 
Pumping

PTF 
Dewatering

Primary 
Sludge Pumps

RAS Pumps DAF Units UWAS Pumps TWAS Pumps Anaerobic 
Digesters

Sludge Feed 
Pumps

Centrifuges

Eq
ui

va
le

nt
 I

nf
lu

en
t 

M
ax

im
um

 M
on

th
 F

lo
w

 C
ap

ac
it

y 
(m

gd
)

Design Flow  (76 mgd)

 
Figure ES-2.  Solids Stream Capacity Results 
 



Executive Summary Reclamation Rehabilitation and Asset Management Plan               

 
ES-4 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
\\Bcden02\Projects\Data\GEN\Albuquerque\137491 - RRAMP\7000 - RRAMP And Memorandums\7020 - Final RRAMP\Chapters\0 - Executive Summary_Edits.Doc 

The activated sludge system capacity, shown on Figure ES-1, is limited because there is a lack of adequate 
blower capacity to meet the most stringent total inorganic requirements at design flow conditions.  However, 
the aeration basins do have adequate capacity despite the blower deficiency.  The grit removal systems include 
both the aerated and vortex equipment and would appear to have adequate capacity; however, only the 
aerated system is currently functional and it cannot meet the peak flow capacity as shown in Figure ES-1.  As 
presented in Figures ES-1 and ES-2 the following major process systems have capacity deficiencies:  
 Bar Screens, 
 Grit Removal System, 
 Primary Sludge Pumps, 
 Aeration Blowers, 
 Anaerobic Digester Systems, and 
 Sludge Dewatering Systems. 
 
In addition to the above noted systems, the RAS pumps are just under capacity and an additional pump is 
recommended to provide the recommended level of redundancy for the system.   

ES.3 Asset Assessment 
The first step in developing a list of recommended projects was to conduct an assessment of the plant’s assets 
and to evaluate those results in terms of overall risk.  The BC/WUA team used a modified Water 
Environment Research Foundation (WERF) Sustainable Infrastructure Management Program Learning 
Environment (SIMPLE) approach to asset management based on “triple bottom line” criteria for municipal 
services as applied to the SWRP.  SIMPLE is web-based knowledge management tool built around an 
extensive collection of asset management best practices and tools and was developed by WERF.  It provides 
users an in-depth understanding of asset management for wastewater facilities and is especially useful for 
facilities interested in starting an asset management program of their own. 

Each asset was evaluated in terms of probability of failure, consequence of failure, and redundancy. Using this 
information, a total risk score was then calculated for each asset.  The risk score was used to determine the 
asset’s priority for replacement with a high risk score indicating that the asset is a high priority or critical for 
replacement.  The highest priority assets are shown below in Table ES-1. 



Executive Summary Reclamation Rehabilitation and Asset Management Plan               

 
ES-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
\\Bcden02\Projects\Data\GEN\Albuquerque\137491 - RRAMP\7000 - RRAMP And Memorandums\7020 - Final RRAMP\Chapters\0 - Executive Summary_Edits.Doc 

Table ES-1. High Priority Assets 

Risk 
Score Process Area Asset Classification Asset 

18.2 Anaerobic Digesters AD 1-8 Digester System & AD Sludge 
Blending Primary Digester Covers/Gas/OF systems 

18.2 Anaerobic Digesters AD 9-14 Structures Primary Digester Covers/Gas/OF systems 
18.2 Preliminary Treatment Vortex Grit System - Pista Grit Vortex Grit Chamber 
17.9 Preliminary Treatment Screening Barscreens 
17.7 Electrical Distribution System Critical Power Systems Critical Power Systems 
17.6 Final Clarifiers Other Assets Algae Removal 
17.5 Preliminary Treatment EI&C Power 

17.5 Aeration Basins/ Blower Bldgs/Lift 
Pumps/Activated Pump Station South Aeration System Blowers 

17.2 Preliminary Treatment Vortex Grit System - Pista Grit Pumps 

16.3 Anaerobic Digesters AD 1-8 Digester System & AD Sludge 
Blending Primary Digesters 

 

ES.4 Project Summaries 
Upon completing the asset inventory and risk score and in conjunction with the WUA, projects were then 
developed based on these critical assets and engineering logic.  A complete list of the recommended projects 
is provided in Chapter 13. This table is organized by process area beginning with the Preliminary Treatment 
Facility. Miscellaneous plant projects are presented at the end of the table. Included in this table is a brief 
description of each of the recommended projects.  

ES.5 Project Prioritization 
Projects were initially developed based on individual asset risk scores, engineering logic, and collaboration 
with the WUA.  During Workshop 2, BC and WUA staff discussed the initial project list and reprioritized the 
projects.  The project descriptions were finalized during these discussions and conceptual construction cost 
estimates were then generated by BC. An average project risk score was calculated for each project based on 
the assets related to the project description.  The prioritized list was again reorganized based on the review of 
the cost estimates and WUA’s cash flow schedule and prioritizing input from the WUA. The final prioritized 
list of projects with average project risk scores and costs is presented in Table ES-2.   

A project risk scoring system was developed and details are explained in the RRAMP.  Projects were 
prioritized in three categories:  a score greater than 12 is considered a high priority, a score between 8 and 12 
is considered moderate priority, and a score less than 8 is considered a low priority and miscellaneous projects 
were not scored and given the lowest priority.  Some low or moderate projects for the anaerobic digesters and 
primary clarifiers were incorporated with higher priority projects since they will be included during the overall 
process area projects.  The total project cost includes design, construction management, and construction 
costs. 



Executive Summary Reclamation Rehabilitation and Asset Management Plan               

 
ES-6 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
\\Bcden02\Projects\Data\GEN\Albuquerque\137491 - RRAMP\7000 - RRAMP And Memorandums\7020 - Final RRAMP\Chapters\0 - Executive Summary_Edits.Doc 

 
Table ES-2. Prioritized List of Recommended Projects 

Priority Project 
Number Project Name Risk 

Score Total Project Cost 

High 1.2 New PTF 17 $  23,050,000 

High 21 Final Clarifier Algae Removal System Improvements 18 $    2,460,000 

High 6.2 New SDB 12 $  12,660,000 

High 17 Aeration Basin Foam Removal System Improvements 14 $       890,000 

High 2A Aeration Blower Improvements Phase 1- North Blower  and HVAC 
Improvements 12 $    5,220,000 

High 3.2 Digester Capacity Improvements 16 $  26,800,000 

High 3.3 Primary Digester Mixing Improvements 16 $    5,650,000 

High 3.4 Primary Digester Covers and Rehabilitation 17 $  14,680,000 

Moderate 3.5 Secondary Digester Covers and Rehabilitation 11 $    5,150,000 

Moderate 3.6 Sludge Withdrawal Pump Improvements 11 $       360,000 

High 3.7 Digester Low Pressure Gas System Improvements 16 $    1,200,000 

High 3.8 Digester EI&C Improvements 15 $    6,270,000 

High 5.1 Plant Wide Power System Study and Upgrades 12 $    2,880,000 

High 5.2 Critical Power System Alternatives 18 $    2,590,000 

High 4.1 Digester Building Hot Water Loop Improvements 16 $       400,000 

High 4.4 Digester Piping and Valving Improvements (moved up in priority w/rehab) 10 $       180,000 